-8 & Dl

" wfT 1% SiBvd

LYvoD|

e |

ovil
4 90

JWIAVIZ[ITO 0o ™=
FEWTD FTYDUST O TAVIwn0l

AN ANV

IR

&
CYLOPA "2 'VIHIO AVM E33UDOUL CHL

117 SHHOM 3NIHOVIN SH3HLOUB SA0VT

STV R p2




—

Jacobs Brothers Machine Works Ltd.

Welding and Machine Shop

Stee! Fabricating —_

EQUIPMENT _Deck Crane G/A PARTS LIST
SERIAL No. 1140
':l'éM PART NO. DESCRIPTION QrTy.
SO S ———
1 D10413 Lower Tower Assy. 1
2 D10427 Upper Tower Assy. 1
3 C10442-4 Boom Hinge Pin 1
4 Comml Hex Hd. Bolt 1'-8 UNC x 7 In. 1
5 Comml Hex Hd. Nut 1''-8 UNC 1
6 C10442-2 Lift Cyl. Pin (Bottom) 2
7 Comml Hex Hd. Bolt 1/2"-13 UNC x 2 1/2 In. 2
8 C10449 Operator's Platform 1
9 C10421 Operator's Cab 1
10 D10436 Main Boom Assy. 1
11 D10441 2nd Stage Boom Assy. 1
12 MN 1580 Winch 1
13 | Grade 8 Hex Hd. Bolt 1"-8 UNC x 3 1/2 In. 4
14 Sae 1" Flatwasher 8
15 | Grade 8 Hex Hd. Nut 1"-8 UNC 4
16 | D10417 Lift Cyl. Assy. 2
17 C10442-3 Lift Cyl. Pin (Top) 2
18 Comml Hex Hd. Bolt 3/4"-10 UNC x 4 In. 2
19 C10414 Ext. Cyl. Assy. 1
20 C10442-7 Ext. Cyl. Pin (Rear) 1
21 Comml Hex Hd. Bolt 1/2"-13 UNC x 4 In. 1
22 Comml Hex Hd. Nut 1/2"-13 UNC 1
23 | C10442-6 Ext. Cyl. Pin (Front) 1
24 Comml Hex Hd. Bolt 1/2"-13 UNC x 4 In. 1
25 Comml Hex Hd. Nut 1/2'-13 UNC : 1
26 D10441 Sheave Head Assy. 1
27 C10442-1 Sheave Pin 2
28 Comml Hex Hd. Bolt 1/2"-13 UNC x 5 In. 2
29 | 1/8" NPT Grease Fitting 3

Hydraulic Equipment and Machinery Service and Repalr




Jacobs Brothers Machine Works Ltd.

EQUIPMENT  Deck Crane G/A PARTS LlST
SERIAL NoO, 1140 :

‘Lg’f‘ PART NO. l DESCRIPTION QTY
30 4105122 Sheave 3
31 |Comml Hex Hd. Bolt 3/4"-10 UNC x 2 1/2 In. 8
32 |Comml 3/4" Flatwasher 8
33  |Comml Hex Hd. Nut 3/4"-10 UNC 8
34 [C10442-5 Skid Pad Pin 1
35 |Comml Hex Hd. Bolt 1/2"-13 UNC x 4 In. 1
36 |Comml Hex Hd. Nut 1/2'-13 UNC 1
37 |C10453-1 Skid Pad MNTG. Bracket 2
38 |C10453-2 Skid Pad 2
39 {Comml 3/8'"-16 UNC Flat Hd.Screw x 1 1/2 In. 8
40 |Comml 3/8" Flatwasher 8
41  |Comml Hex Hd. Nut 3/8"-16 UNC 8
42 |C10439-3 Wear Pad MNIG. Flange 4
43 |C10439-5 Wear Pad 4
44 |C10439-4 Wear Pad MNTG. Bracket 4
45  |Comml 3/8"-16 UNC Flat Hd. Screw x 1 In. 16
46 IC10439—2 Adjustment Screw Flange 4
47  Comml Hex Hd. Bolt 1/2"-13 UNC x 1 1/2 In. 20
48  |Comml 1/2" Flatwasher 20
49 (C10439-1 Adjustment Screw 4
50 |1/8" NPT Grease Fitting 4
51 |D10441 Wear Strip Retainer (Top) 2
52 |D10441 Wear Strip (Top) 2
53 ID104s61 Wear Strip Retainer (Bottom) 2
54 |D10441 Wear Strip (Bottom) 2
55 [Comml 3/8" Flatwasher 24
56 |Comml Hex Hd. Bolt 3/8"-16 UNC x 3/4 In. 24
57 |MN DG-H Motor To Pump Coupling 1
58 IMN 404T 100 H.P. Motor

ity and Machlne Shep

Steel Fabricating — Hydraulle Equlpment and Machinery Service and Repalr




Jacobs Brothers Machine Works Ltd.

EQUIPMENT Deck Crane G/A

SERIAL NoO, 1140

PARTS LIST

f

Welding

'Lg’“ PART NO.
59 Comml

60 Comml

61 Comm1.

62 BPR-186
63 Comml

64 Comml

65 Comml

66 M 210

67 Comml

68 Comml

69 4630-002
70 RU-38-DBA
71 D10432
72 Comml

73 Comml

74 C10452-2
75 Comml

76 Comml

77 Comml

78 C10452-1
79 Grade 7
80 Grade 7
81 Sae

82 Grade 7
83 10419
84 2076B2

DESCRIPTION

Hex Hd. BOit 3/4"-10 UNC x 3 In.
3/4" Flatwasher

Hex Hd. Nut 3/4'"-10 UNC

Pump

Hex Hd. Nut 1/2"-13 UNC

1/2" Flatwasher

Hex Hd. Nut 1/2"-13 UNC
Rotation Gear Box

Hex Hd. Bolt 3/4"-10 UNC x 2 1/2 In.

3/4" Flatwasher

Hyd Motor

Rotary Coupling Assy. (Electrical)
Rotary Coupling Assy. (Hyd.)

Hex Hd. Bolt 5/8'"-11 UNC x 2 1/2 In.

5/8" Flatwasher
Coupling Anchor Plate

Hex Hd. BOlt 5/8'"-11 UNC x 3 3/4 In.

5/8" Flatwasher

Hex Hd. Nut 5/8-11 UNC

Coupling Anchor Pin

Hex Hd. Bolt 1"-8 UNC x 8 In.
Hex Hd. Nut 1'"-8 UNC

1" Flatwasher

Hex Hd. Bolt 1"-8 UNC x 7 1/2 In.

250 Gallon Hyd. 0il Tank
Rotation Bearing

0
o T N T Y s e e R = B < < T T i - S o S = e I v+ -
e

[REY
[y ]

30
100
200
50

and Machine Shop — Steel Fabricating -~ Hydraulle Equipment and Machinery Service and Repalr




Jacobs Brothers Machine Works Ltd.

EQUIPMENT Deck Crane G/A

PARTS LIST

SERIAL NO, 1140

Weiding

69 4630-002
70 RU-38-DBA

71 D10432
12 Conml

73 Comml

74 €10452-2
75 Comml

76 Comml

77 Comml

78 C10452-1
79 Grade 7
80 Grade 7
81 Sae

82 Grade 7
83 C10419
84 2076B2

o PART NO. DESCRIPTION

59 Comml Hex Hd. BOlt 3/4"-10 UNC x 3 In.
60 Comml 3/4" Flatwasher

6l Cormml Hex Hd. Nut 3/4"-10 UNC

62 |BPR-186 Pump

63 | Comml Hex Hd. Nut 1/2"-13 UNC

64 Comml 1/2" Flatwasher

65 Comml Hex Hd. Nut 1/2"-13 UNC

66 M 210 Rotation Gear Box

67 Comml Hex Hd. Bolt 3/4"-10 UNC x 2 1/2 In.
68 Comml 3/4" Flatwasher

Hyd Motor

Rotary Coupling Assy. (Electrical)
Rotary Coupling Assy. (Hyd.)

Hex Hd. Bolt 5/8"-11 UNC x 2 1/2 In.
5/8" Flatwasher

Coupling Anchor Plate

Hex Hd. BOlt 5/8"-11 UNC x 3 3/4 In.
5/8" Flatwasher

Hex Hd. Nut 5/8-11 UNC

Coupling Anchor Pin

Hex Hd. Bolt 1"-8 UNC x 8 In.

Hex Hd. Nut 1"-8 UNC

1" Flatwasher

Hex Hd. Bolt 1"-8 UNC x 7 1/2 In.

250 Gallon Hyd. 0il Tank
Rotation Bearing

Lo ) T L R S T T N B+ < B s O T i e - e« I s < B & ] 2
*

[y
[

50
100
200
50

and Machine Shap —_ Steel Fabrlcating == Hydraulle Equlpment and Machinery Service and Repalr




Jacobs Brothers Machine Works Ltd.

EQUIPMENT _ Deck Crane G/A

PARTS LIST

SERIAL NO. _ 1140

DESCRIPTION

Hex Hd. Bolt 3/4"-10 UNC x 2 1/2 In.
3/4" Flatwasher

Hex Hd. Nut 3/4'-10 UNC

Skid Pad Pin

Hex Hd. Bolt 1/2"-13 UNC x 4 In.
Hex Hd. Nut 1/2"-13 UNC

Skid Pad MNTG. Bracket

Skid Pad

3/8"-16 UNC Flat Hd.Screw x 1 1/2 In.
3/8" Flatwasher

Hex Hd. Nut 3/8"-16 UNC

Wear Pad MNTG. Flange

Wear Pad

Wear Pad MNTG. Bracket

3/8"-16 UNC Flat Hd. Screw x 1 In.
Adjustment Screw Flange

Hex Hd. Bolt 1/2"-13 UNC x 1 1/2 In.
1/2" Flatwasher

Adjustment Screw

Grease Fitting

Wear Strip Retainer (Top)

Wear Strip (Top)

Wear Strip Retainer (Bottom)

Wear Strip (Bottom)

3/8" Flatwasher

Hex Hd. Bolt 3/8'"-16 UNC x 3/4 In.
Motor To Pump Coupling

100 H.P. Motor

UTIEIM PART NO.
NO.
30 |4105122 Sheave
31 {Comml
32 |Comml
33 |comml
34 |C10442-5
35 |Comml
36 |Comml
37 |C10453-1
38 |C10453-2
39 [Comml
40  |Comml
41  |Comml
42 |C10439-3
43 |C10439-5
44 |C10439-4
45  |Comml
46 |Cl0439-2
47  }Comml
48 |Comml
49  |C10439-1
50 11/8" NPT
51 [D10441
52 {D10441
53 D10441
54 |D10441
55 {Comml
56 |{Comml
57 |MN DG-H
58 IMN 404T

(o)
ﬁ
~<

B B 00 00NN R om0 W

s and Machine Shop — Steel Fabrlcating -~ Hydraulic Equipment and Machinery Service and Repalr




Jacobs Brothers Machine Works Ltd.

PARTS LIST

EQUIPMENT Deck Crane G/A

SERIAL NO, _1140
'Lgﬁ PART NO.

1 D10413

2 D10427

3 C10442-4

4 Comml

5 Comml

6 C10442-2

7 Comml

8 C10449

9 C10421

10 | D10436

11 D10441

12 | MN 1580

13 Grade 8

14 Sae

15 Grade 8

16 D10417

17 | Cl10442-3

18 | Conml

19 | C10414

20 | C10442-7

21 Comml

22 Comml

23 | C10442-6

24 Comml

25 Comml

26 D10441

27 | C10442-1

28 | Comml

29 | 1/8" NPT

DESCRIPTION

Lower Tower Assy.

Upper Tower Assy.

Boom Hinge Pin

Hex Hd. Bolt 1"-8 UNC x 7 In.
Hex Hd. Nut 1"-8 UNC

Lift Cyl. Pin (Bottom)

Hex Hd. Bolt 1/2"-13 UNC x 2 1/2 In.

Operator's Platform
Operator's Cab

Main Boom Assy.

2nd Stage Boom Assy.
Winch

Hex Hd. Bolt 1"-8 UNC x 3 1/2 In.

1" Flatwasher

Hex Hd. Nut 1"-8 UNC

Lift Cyl. Assy.

Lift Cyl. Pin (Top)

Hex Hd. Bolt 3/4"-10 UNC x 4 In.
Ext. Cyl. Assy.

Ext. Cyl. Pin (Rear)

Hex Hd. Bolt 1/2'-13 UNC x 4 In.
Hex Hd. Nut 1/2"-13 UNC

Ext. Cyl. Pin (Front)

Hex Hd. Bolt 1/2"-13 UNC x 4 In.
Hex Hd. Nut 1/2"-13 UNC

Sheave Head Assy.

Sheave Pin

Hex Hd. Bolt 1/2'"-13 UNC x 5 In.
Grease Fitting

QryY.

W MM P R RE PR R R NDNRNE S B P B oo R e e e

Weilding and Machine Shop —_ Steei Fabricating —~  Hydraulle Equipment and Machinery Service and Repalr




D o A
PVOID OJ 19N SiTvd O
- yuu

orii TTAVIDATA O0A ™ |
o por [FIOTED FIYDAT OTIV el

T |22 330 3w
Pr semrwa | D gon | sremerm
EVE OYA “3'0 V1130 AV SSUDOWJ CSL

SYHOM INIHIVIN SH3H.L0HE SA02VN

-

i




